
REPORT 

Water Infrastructure 
Master Plan 

City of Bloomington, IL 

December 2019 

Atassia
Text Box

Atassia
Text Box
November 2019





i 

Table of Contents 

Section 1 Introduction ..................................................................................................... 1-1 
1.1 Introduction ................................................................................................................................................................ 1-1 
1.2 Report Organization ................................................................................................................................................ 1-1 

Section 2 Executive Summary .......................................................................................... 2-1 
[...]
Following recarbonation, the settled water is filtered to remove particles, including many 
waterborne pathogens. The filter basins are located within two separate areas of the Bloomington 
WTP: The Old Plant Building (West Filters) and the Main Process Building (East Filters), as shown 
in Table 5-4. 

Table 5-4. Bloomington Water Treatment Plant Filters 

Location 
Reported 
Capacity 

(each filter)  

Surface 
Area Loading Rate  Media Filter Nos. Year 

Installed 

Old Plant 
Building 

(West Filters) 

0.5 to 0.75 
MGD 

435 sq-ft 
(sf) 

0.8 to 1.2 
gpm/sf 

19-inches GAC 
12-inches sand 

2 – 4  
(Filter 1 out of 

service) 
1929 

5 – 8 1952 
6 – 11 

(Filter 12 out 
of service) 

1964 

Main Process 
Building (East 

Filters) 

2.5 to 3.0 
MGD 462.25 sf 3.75 to 4.5 

gpm/sf 
24-inches GAC 
12-inches sand 13 – 18 1986 

 

Old Plant Building (West Filters) 
The 12 West Filters are located in the Old Plant Building. Bloomington WTP staff have reported 
that the maximum capacity of each filter is approximately 0.5 MGD to 0.75 MGD with a 



Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-8 

corresponding surface loading rate of 0.8 gpm/sf to 1.2 gpm/sf. However, individual filters 
appeared to be operating at higher rates during the site visit. Two filters (Filter 1 and Filter 12) 
are currently removed from service for repairs. The current total capacity of the West Filters is 
estimated to be approximately 7.5 MGD. 

Filter media consists of 19 inches of granular activated carbon (GAC) over 12 inches of sand. The 
original four filter basins were constructed in 1929, with four additional filter basins constructed 
in 1952 and again in 1964. The original filter underdrains have not been replaced since they were 
constructed. Backwash is provided by duty/standby vertical turbine backwash pumps. The 
backwash pumps take water from the clearwell in the Old Plant Building. Each backwash pump 
has a rated capacity of 8,700 gpm. The filters are normally backwashed after approximately every 
70 hours of operation. Auxiliary wash is performed with a fixed nozzle surface wash system. 

The Old Plant Building is in need of significant improvements and/or replacement. The following 
deficiencies were identified with the West Filters: 

 The existing flow meters are inaccurate causing the control algorithm to produce 
inconsistent filter flow between filters and throughout filter runs (e.g., flow surges), which 
increase the risk for turbidity breakthrough.  

 The primary factor limiting the total capacity of the West Filters appears to be hydraulic 
bottlenecks on the water flow to the filters.    

 The existing filters provide inadequate freeboard for recommended filter backwash 
procedures leading to reduced backwash effectiveness and potential media loss during 
backwash.    

 The filter pipe gallery has limited headroom for operation and maintenance.    

 The surface wash system needs to be replaced.   

 The West Filters are installed on an uneven hydraulic grade line from the East Filters which 
results in a hydraulic imbalance between the two banks of filters. This also limits the filter 
runtimes and the performance of the East Filters. 

Detailed findings from the assessment of the Old Plant Building are presented in Appendix B and 
Appendix C. 

Main Process Building (East Filters) 
The Main Process Building has six gravity, dual-media filters. Bloomington WTP staff have 
reported that the maximum capacity of each filter is approximately 2.5 MGD to 3.0 MGD with a 
corresponding surface loading rate of 3.75 gpm/sf to 4.5 gpm/sf. The current total capacity of the 
East Filters is estimated to be approximately 18 MGD. Filter media consists of 24 inches of GAC 
over 12 inches of sand. The filters were originally constructed in 1986. The filter underdrains 
were recently replaced with Leopold Type XA plastic block laterals. Auxiliary wash is performed 
with a surface wash system with sweeps. Backwash is provided by two backwash pumps, each 
with a rated capacity of 4,600 gpm. It is expected that both backwash pumps would need to be 



 Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-9 

operated simultaneously to obtain adequate supply for a standard high-rate backwash. The filters 
are normally backwashed after approximately every 70 hours of operation. 

The following deficiencies were reported with the East Filters: 

 The 8-inch diameter effluent piping on the East Filters creates an extreme hydraulic 
bottleneck at higher plant flows and greatly reduces available filtering head. 

 Many of the valve and instruments associated with the main process building filters are 
non-functional and in need of rehabilitation or replacement.   

 The filter troughs are not level or set at the same elevation. This leads to uneven and less-
effective backwash. 

 Backwash supply piping does not appear to have adequate air release, potentially resulting 
in air being introduced at an uncontrolled rate into the filter underdrains during backwash.  
This can lead to filter underdrain failure.  

 Filter air scour should be considered for auxiliary wash to provide a deeper, more thorough 
cleaning of the bed.  

 There is no standby pumping capacity for high-rate filter backwash. 

 The ability to filter to waste is not available. 

A filter study is recommended to ascertain additional improvements required for the East Filters. 
Detailed findings from the assessment of the main process building filters are presented in 
Appendix B and Appendix C. 

5.4.2.6 Filtered Water Reservoir 
Filtered water flows into a 2 MG filtered water reservoir. Chlorine is added to the filtered water 
ahead of the reservoir. Baffles were added in 2000 to increase the baffle factor and provide 
greater credit for chlorine contact time for primary disinfection. The reservoir contains north and 
south chambers that operate in parallel. The filtered water reservoir was reported to be generally 
in good condition; however, it was unable to be taken out of service for a detailed inspection. 

5.4.2.7 High Service Pumps 
Finished water flows from the filtered water reservoir into the high service pump wetwell. The 
High Service Pump Station is equipped with four vertical turbine pumps, as shown in Table 5-5.  
The firm capacity of the pump station is 24,800 gpm (35.7 MGD). The pumps were initially 
installed in 1987, although new impellers were added to upgrade the pumps in 2005. The High 
Service Pump station was reported to be generally in good condition. 

  



Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-10 

Table 5-5. High Service Pump Station 
Pump 

No. 
Rated 

Capacity Type Year Installed Manufacturer Drive 

1 5,500 gpm Vertical Turbine 1987 (Upgraded 2005)  Johnston Pump 
Co. Constant Speed 

2 8,500 gpm  Vertical Turbine 1987 (Upgraded 2005)  Johnston Pump 
Co. Variable Speed 

3 10,800 gpm Vertical Turbine 1987 (Upgraded 2005) Peerless Constant Speed 

4 10,800 gpm Vertical Turbine 1987 (Upgraded 2005) Peerless Constant Speed 

 

5.4.2.8 Chemical Storage and Feed Systems 
Significant deficiencies were found for many of the chemical storage and feed systems, including 
lack of compliance with IEPA regulations or the Ten States Standards. Several of the chemical 
storage areas appear to lack adequate ventilation. Other key deficiencies include lack of chemical 
containment, lack of calibration columns, lack of day tanks, and lack of safety provisions. Detailed 
findings from the assessment of the chemical storage and feed areas are presented in Appendix B 
and Appendix C. 

Lime 
Lime slurry is added to the center of each clarifier to raise the pH for lime softening and to assist 
in the clarification process. The lime slurry is produced in batches by lime slakers within the Main 
Process Building. There are two 100-ton lime silos that store the lime prior to being fed to the 15-
ton day tank and then the lime slakers. Batch lime slakers were installed in 2000 to generate lime 
slurry stored in two 1,100-gallon slurry tanks. Pumps convey the lime slurry to the clarifiers. The 
lime slurry piping loop is reported to require frequent maintenance due to design issues and the 
fact that the lime system does not currently include provision to de-grit the slurry. 

Ferric Sulfate 
Ferric sulfate is added to the raw water ahead of the clarifiers to assist with the removal of total 
organic carbon and to assist with the clarification process. The ferric storage and feed system 
includes two bulk storage tanks, transfer pumps, a day tank, and a metering pump. 

Carbon Dioxide 
Carbon dioxide is injected into the effluent drop box of each clarifier to lower the settled water pH 
to stabilize the water and reduce precipitation of calcium carbonate downstream of the clarifiers. 

Chlorine 
Chlorine solution for disinfection and to control biogrowth can be added to four locations within 
the Bloomington WTP: (1) the head of the treatment process at the static mixers; (2) the clarified 
water at the effluent from the recarbonation basins; (3) the filtered water at the influent to the 
finished water reservoir; and/or, (4) the finished water at the discharge from the high service 
pumps. The target combined chlorine residual for water leaving the plant is between 3.5 and 4.0 
milligram per liter (mg/L). 



 Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-11 

Chlorine solution is prepared onsite from chlorine gas that is delivered and stored in one-ton 
cylinders. Duty/standby vacuum regulators control the flow of chlorine gas from the gas cylinders 
to the four chlorinators (500 ppd capacity, each). Chlorine ejectors mix the chlorine gas into 
pressurized make-up water that conveys the chlorine solution to the application points.   

Chlorine safety equipment consists of a chlorine gas detector and escape pack respirators located 
at the storage room. There is no ambient gas monitor and alarm at the chemical injection point 
within the pipe gallery of the Main Process Building. Current industry best practices are to 
provide a gas scrubber where gas chlorine is used or to convert to a more inherently safer 
technology, such as sodium hypochlorite. 

Ammonia 
Ammonia is added at the High Service Pump wetwell to convert the free chlorine residual to 
chloramines (aka combined chlorine) prior to sending the water to the distribution system. 
Chloramines provide a more stable form of residual disinfectant that limits the formation of 
regulated disinfection byproducts, such as trihalomethanes and haloacetic acids. Ammonia is 
stored onsite in two storage tanks (1,000 gallon and 750 gallon). A 500 ppd ammoniator controls 
the feed rate of ammonia to the ammonia ejectors. 

The ammonia system is currently installed outside of the main Bloomington WTP buildings in an 
abutting wooden frame shed without adequate ventilation. There is no ambient gas monitor and 
alarm within the feed shed or at the chemical injection point within the high service pump room. 

The existing ammonia feed system does not comply with Ten States Standards and should be 
replaced. 

Cationic Polymer 
Cationic polymer is added at both the Lake Bloomington Low Lift Pump Station and the 
Evergreen Lake Pump Station. Cationic polymer is pumped directly from 55-gallon drums using a 
single chemical feed pump at each location. Back-up cationic polymer feed pumps are reported to 
be available as shelf spares. 

Anionic Polymer 
Anionic polymer is added to the top of clarifiers to aid in the clarification process. Anionic 
polymer is pumped directly from a 300-gallon intermediate bulk container (IBC) without full 
containment. 

Hydrofluosilicic Acid 
Hydrofluosilicic acid is added at the High Service Pump wetwell to provide fluoridation of the 
finished water. The fluoride storage and feed system is located within the fluoride room and 
includes two 2,000-gallon bulk storage tanks and two metering pumps. A 350-gallon day tank 
located within the fluoride room is not currently in use. 

Sodium Hexametaphosphate 
Sodium hexametaphosphate is added at the effluent from the recarbonation basins to limit 
calcification on the filters. Granular sodium hexametaphosphate is dissolved into water and 
pumped directly from an 80-gallon mixing tank. 



Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-12 

Powdered Activated Carbon (PAC) 
The PAC feed system has been decommissioned and is no longer added as part of the treatment 
process. 

5.4.2.9 Residuals 
Clarified solids from the ClariCones® are pumped to three sludge lagoons located to the west of 
the Bloomington WTP site. Sludge is allowed to settle and accumulate within the lagoons. Decant 
from the lagoons is periodically pumped back to the head of the treatment process at the 
Bloomington WTP. 

Waste filter backwash water from both the Old Filter Plant and the Main Process Building is 
collected in the 539,000-gallon Reclamation Basin and is pumped at a reduced rate to the head of 
the treatment process or to the sludge lagoons. 

5.4.2.10 Remote Facilities 
Generally, site security provisions, such as security fencing and video surveillance, appear to be 
lacking at many of the remote site facilities. In addition, many of the facilities are aging and in 
need of rehabilitation. 

Fort Jesse Pump Station A 
Fort Jesse Pump Station A was constructed in 1973 and contains four horizontal split-case pumps 
with varying capacity, as shown in Table 5-6. The firm capacity of the pump station is 9,350 gpm 
(13.46 MGD). The pumps convey water from the Fort Jesse storage tanks to the distribution 
system.   

Table 5-6. Fort Jesse Pump Station A 
Pump 

No. 
Rated 

Capacity Type Year Installed Manufacturer Drive 

1 3,125 gpm Horizontal Centrifugal 1973 (Upgraded 1993) Allis-Chalmers Constant Speed 

2 3,125 gpm Horizontal Centrifugal 1973 (Upgraded 1993) Allis-Chalmers Constant Speed 

3 3,100 gpm Horizontal Centrifugal 1993 ITT - Ac Constant Speed 

4 3,125 gpm Horizontal Centrifugal 1973 (Upgraded 1993) Allis-Chalmers Constant Speed, with 
Engine Backup 

 

The brick framed pump station building is approximately 1,500 square feet with an elevated 
walkway on the west and north sides that drops down to the pump pit. 

The motor control center (MCC) is aging and may need to be replaced. Accuracy and functionality 
of various instruments and gauges should be evaluated. Detailed findings from the assessment of 
the Fort Jesse Pump Station A are presented in Appendix B and Appendix C. 



 Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-13 

Fort Jesse Pump Station B 
Fort Jesse Pump Station B was constructed in 1993 and contains three horizontal split-case 
pumps, as shown in Table 5-7. The firm capacity of the pump station is 8,600 gpm (12.38 MGD). 
The pumps convey water from the Fort Jesse storage tanks to the distribution system.   

Table 5-7. Fort Jesse Pump Station B 
Pump 

No. 
Rated 

Capacity Type Year Installed Manufacturer Drive 

1 4,500 gpm Horizontal 
Centrifugal 1993 ITT - Ac Constant Speed 

2 4,300 gpm Horizontal 
Centrifugal 1993 ITT - Ac Variable Speed 

3 4,300 gpm Horizontal 
Centrifugal 1993 ITT - Ac Variable Speed 

 

The pump station is a masonry framed building with a wood truss roof of approximately 2,200 
square feet. The building also contains a control room and chlorine feed system, and storage. The 
chlorine feed system includes 1,000 ppd chlorinator that feeds from 150-lb chlorine gas cylinders. 

Symptoms of cavitation were reported, suggesting a potentially serious hydraulic condition that 
should be evaluated further. Accuracy and functionality of various instruments and gauges should 
be evaluated. Detailed findings from the assessment of the Fort Jesse Pump Station B are 
presented in Appendix B and Appendix C. 

Division Street Pump Station 
The Division Street Pump Station was originally constructed in 1952 and contains four pumps, as 
[...]
It is important to note that several projects (primarily electrical) for the Old Plant Building would 
be redundant if the City elected to build a new facility right away, however since the timing is 
unknown and the electrical projects are considered medium to high priority, these projects are 
assumed to be short-term rehabilitation projects while the long-term would assume a new facility 
would replace the Old Plant Building that would include new filters  as well. This should be 
further evaluated during the recommended Filter Study. 

We anticipate a filter expansion project to be in the order of $20 million for an estimated 12 MGD 
in new capacity. In general, costs for new plants or plant expansions have ranged in the order of 
$3 to $4 per gallons per day of treated capacity. 

5.6.4.3 Recarbonation Improvements 
The recarbonation process has long been a hydraulic bottleneck at the Bloomington WTP (see 
Section 6). The study identified the following deficiencies in the recarbonation process:  

 Piping between the softening basins and the recarbonation basins has been substantially 
plated with calcium carbonate lime solids, reducing the hydraulic capacity. 



Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-30 

 The height of the weirs in the recarbonation basins and the reduced hydraulic capacity of 
the influent pipe restrict flow between the ClariCones® and the recarbonation basins.  

 During lower flows, the effluent of the recarbonation basin drops several feet causing a 
great deal of air entrainment in the piping to the filters. 

CDM Smith recommends conducting a recarbonation and water stability study to determine the 
following:  

 Evaluate the available mixing of carbon dioxide and the current pH meter location with 
respect to the dosage location. 

 Determine process improvements, such as increasing the carbon dioxide dosage to prevent 
post-precipitation of calcium solids. CDM Smith also recommends cleaning or replacing the 
piping that has already sustained severe lime solids buildup.  

 Consider abandoning the Recarbonation Basins in favor of basin bypass piping. This 
operation will need to be discussed with IEPA since it does not conform to Ten States 
Standards recommendations for recarbonation detention time. If the IEPA requires 
recarbonation detention time, new recarbonation basins should be considered as part of 
the new filter construction (see Section 4.4.2). 

 Determine what to do with the existing Recarbonation Basins in the event they are 
abandoned. 

5.6.5 Evaluate Security at the Water Treatment Plant and Remote Facilities 
When evaluating security at water facilities, it should be divided into three categories: (1) 
protecting the raw water source; (2) protecting the water treatment plant; and, (3) protecting the 
remote facilities and distribution system. 

5.6.5.1 Protecting the Raw Water Source 
Bloomington currently takes steps in line with industry standards to protect its water source. 
Grab samples of raw water are collected every weekday to be tested for pH, alkalinity, hardness, 
turbidity, and fluoride. Online turbidity monitors are in the process of being installed in the low 
lift pump stations to monitor raw water turbidity. In addition, devices are being installed near 
each intake to monitor pH, turbidity, specific conductivity, dissolved oxygen, total dissolved 
solids, and temperature. During summer months, buoys are sent into the source water to 
continually monitor pH, turbidity, specific conductivity, dissolved oxygen, algae, and temperature 
in the source waters. Testing the water as it enters the plant is considered to meet the standard of 
care to ensure that if unusual contaminants are present, it is discovered upon entry. However, 
there wasn’t any evidence of a video camera at the Lake Bloomington intake or the Evergreen 
Lake intake. Additionally, the Evergreen Lake Pump Station was fully accessible to the public and 
minimal security measures are in place. It is recommended to provide a security fence around the 
perimeter of the site and install CCTV to monitor the area. Access to the surrounding shoreline 
should be coordinated with the McLean County Department of Parks and Recreation. Source 
water is protected from a watershed perspective to minimize contaminants and nutrients from 
entering the two lakes. 



 Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-31 

5.6.5.2 Protecting the Water Treatment Plant and Remote Facilities 
Bloomington’s protection of the water treatment facility is in line with industry standards. The 
plant has a high fence around the property, and a system to buzz in visitors at the front door; 
however, video cameras were not present during our visit. In several locations it is recommended 
to install CCTV at multiple locations around the plant to monitor activities. 

Several of the remote facilities, including the Evergreen Lake Pump Station, Main Street Pump 
Station, Hamilton Tank, and Northeast Tank, lack a defined perimeter around the site, and fencing 
around them. Also, none of the remote sites have cameras or CCTV equipment. 

5.6.5.3 Distribution System Water Quality Protection 
The water distribution system does currently have five online monitors that provide continuous 
water quality updates for chlorine residual. Three additional monitors for chlorine residual, 
turbidity, pH, or other water quality parameters are recommended. These should be added in 
areas of high water age or water quality concerns. 

Online monitors can provide monitoring of critical water quality parameters to alert staff of 
changes in water quality. Single units are available that will take continual readings of chlorine, 
pH, turbidity, temperature, conductivity, and pressure. Any changes in these parameters can alert 
Bloomington WTP staff for further investigation. Further discussion of distribution system water 
quality is provided in Section 7. 

  



Section 5 •  Water Treatment Plant, Storage and Pump Station Assessment 

5-32 

This page intentionally left blank. 
 

 
 
 
 
 
 
 
 
 
 
 

 
 



 

6-1 

Section 6 
Water Treatment Plant Hydraulic Capacity Analysis 

6.1 Introduction 
The City of Bloomington operates a surface water treatment plant (WTP) nominally rated for 24 
million gallons per day (MGD) based on previous process studies. CDM Smith was contracted by 
the City to develop the 2040 Water Infrastructure Master Plan of the City of Bloomington’s WTP 
and pumping infrastructure. As part of the 2040 Water Infrastructure Master Plan, CDM Smith 
developed a hydraulic model and conducted hydraulic analysis of the Bloomington WTP with the 
following objectives: 

 Determine the maximum hydraulic capacity and ability to treat the worst-case scenario 
2040 maximum daily demand of 22.16 MGD. Although 21.3 MGD was selected in Section 3 
based on the Economic Development scenario, the WTP hydraulic capacity was evaluated 
based on the 22.16 MGD as the worse-case demand and to account for some plant use and 
backwash water use. Note that the worst-case maximum day demand was used in the 
hydraulic capacity analysis to determine the required improvements should the highest 
growth trend occur with the largest maximum to average day demand ratio.  

 Confirm hydraulically limiting unit processes. 

 Determine the hydraulic benefits of current proposed recarbonation bypass piping 
arrangement. 

This Section summarizes the results of this analysis and present recommendations and 
conclusions for plant improvements to meet future 2040 demands. 

6.2 Background 
Figure 6-1 shows a process flow diagram of the Bloomington WTP. The Bloomington WTP treats 
a blend of surface water from Lake Bloomington and Evergreen Lake using lime 
softening/clarification, recarbonation, conventional dual-media filtration with granular activated 
carbon (GAC), and chlorine/chloramine disinfection. 

  



Section 6 • Water Treatment Plant Hydraulic Capacity Analysis  

6-2 

This page intentionally left blank. 

  



36"

36"

30"30"

42"
42"42"

24" 24"

42"

24" Intake Flush Line

36"

Proposed
Recarbonation
Basin Bypass
Piping

30"

30"

20" Static Mixer
Lake Bloomington Raw
Water Pump Station

36" Static Mixer
WEST

RECARBONATION
BASIN

EAST
RECARBONATION

BASIN

CLARICONE 1
(NORTH)

CLARICONE 2
(NORTH)

CLARICONE 3
(SOUTH)

CLARICONE 4
(SOUTH)

12

3

24

5

6

7

8

911

10

1

13 15 17

14 16 18

East Filters
6 units at 21'-6'' x 21'-6'' (462.25 sf)

Recarbonation Basins
2 units, always in service

South ClariCones
(ClariCone 3 and 4)

2 units at 64'-0" in diameter

North ClariCones 
(ClariCone 1 and 2)
2 units at 51'-6"
diameter

West Filters
12 units at 20'-0" x 21'-9" (435 sf)



This page intentionally left blank.



 Section 6 • Water Treatment Plant Hydraulic Capacity Analysis 

6-5 

The raw water pumps convey water from Lake Bloomington and Evergreen Lake Raw Water 
Pump Stations to the WTP. Mixing of coagulant is performed in two static mixers. The Lake 
Bloomington raw water line includes a 20-inch static mixer and the 36-inch combined raw water 
line includes a 36-inch static mixer. Cationic polymer is fed at each of the low-lift pump station 
discharges and ferric sulfate is fed at the static mixer in the combined raw water line. Raw water 
is pumped all the way to the contact clarifiers (ClariCones®). 

Lime softening/clarification is performed in four helical flow solids ClariCones®. The North 
ClariCones®, constructed in 1986, are smaller with a diameter of 51’-6”. The 64’-0” diameter 
South ClariCones® were constructed in 1998. The flow split to the North and South ClariCones® 
is performed by throttling the influent valves to maintain the desired hydraulic balance.  

Recarbonation is performed in the effluent pipe of each ClariCone® by adding aqueous carbon 
dioxide. Water is then conveyed to two parallel, circular, and open Recarbonation Basins. Each 
Recarbonation Basin contains an influent weir and diffuser chamber where the old gaseous 
carbon dioxide diffusers were previously located. The effluent of each Recarbonation Basin has a 
serpentine V-notch “finger weir.” 

Dual media filtration with GAC and sand takes place in two parallel banks of filters; the West 
Filters and East Filters. The 12 West Filters are 435 square feet (sf) each and were constructed in 
phases with four filters constructed in 1929, 1952, and 1964. The six East Filters are slightly 
larger at 462.25 sf each and were constructed in 1986. Under each bank of filters are post-filter 
clearwells from which water flows by gravity to the reservoirs and High Service Pump Station. 

The plant was constructed in various phases over the course of its operation. This has resulted in 
some inefficiencies in the hydraulic operation of the facility including: 

 Bloomington WTP staff have reported that the piping between the ClariCones® and 
Recarbonation Basins are heavily plated with lime solids, decreasing the cross-sectional 
area of the piping and increasing the hydraulic resistance. Photos of this piping showing the 
degree of plating are included in Appendix F. The piping between the ClariCones® and 
Recarbonation Basins runs through a congested area, the bends also create additional 
hydraulic resistance in this pipeline. 

 Recarbonation was originally performed by feeding gas carbon dioxide into the 
Recarbonation Basins. The weir elevations at the basins were likely set to provide sufficient 
depth over the diffusers to maintain effective dissolution and mixing of the carbon dioxide. 
The height of the influent weir creates a backpressure on the ClariCones® when operating 
at higher flow rates and compounded with the effects of the plating in the piping creates a 
bottleneck between the ClariCones® and Recarbonation Basins. 

 Similarly, to maintain depth in the Recarbonation Basin, the effluent weir is also set 
unnecessarily high; approximately 4 feet above the measured operating level in the filters. 
However, despite the nearly 4-foot drop, losses are high in the Recarbonation Basin effluent 
pipes which creates hydraulic bottleneck at high flows. Further, the crown of the settled 
water piping between the recarbonated water and filters is above the normal operating 



Section 6 • Water Treatment Plant Hydraulic Capacity Analysis  

6-6 

level in the filters which the plant staff have reported that at times can create air 
entrainment in the piping to the filters. 

 The West Filters are 1.5 feet lower than the East Filters. In order to prevent overflows at 
the West Filters the East Filters operate at a lower level reducing the amount of available 
filtration head. Imprecise control of the West Filter production leads to fluctuating filter 
flow setpoints which create a risk for turbidity spikes. 

6.3 Model Development and Assumptions 
A hydraulic model of the Bloomington WTP was constructed in Visual Hydraulics. The Visual 
Hydraulics model included all unit process between the ClariCones® and the post-filter 
clearwells. The capacity of the raw water system was assessed in other parts of the study and is 
not discussed as part of this report. Bloomington WTP staff have reported that control of the 
overall treatment plant flow rate is often significantly impaired by the hydraulic conditions and 
control limitations between the low-lift pump stations and the ClariCones®. Because of the 
unique flow paths through the Bloomington WTP, each parallel unit process was modeled. For 
example, both the West Filters and East Filters, West Recarbonation Basins and East 
Recarbonation Basins, and North ClariCones® and South ClariCones® were modeled in parallel. 

Development of the model carried the following assumptions: 

 Pressure flow was assumed between all unit processes. The Hazen-Williams equation was 
used for all pressure pipe flow.  

 Open channel flow was assumed for open basins and channels. The Manning’s equation was 
used for open channel flow.  

 Manufacturer K-values are assumed for valves, ductile iron, and cast-iron elbow fittings. 
Steel elbow fittings use K-values obtained from the Hydraulic Institute. K-values for tees 
were obtained from Miller (1990)1. 

 With the exception of the Recarbonation Basins, the hydraulics within unit processes were 
not modeled. Clean bed headlosses were calculated for the filters to compare to the 
calibrated operating level to obtain the available filtering head. The ClariCone® and filter 
rate of flow controller hydraulics were not modeled.  

 Neither the raw water or high service pump stations were modeled in any WTP hydraulics 
scenarios. 

The following flow scenarios were modeled: 

 22.16 MGD – Projected worse-case 2040 maximum day demand. 

 

1 Miller, D.S. (1990). Internal Flow Systems: Design and Performance Prediction, 2nd Edition. Gulf Publishing 
Company, Houston, Texas. 



 Section 6 • Water Treatment Plant Hydraulic Capacity Analysis 

6-7 

 17.5 MGD – Approximate current maximum hydraulic capacity of the Bloomington WTP (as 
modeled and not including pumping). Bloomington WTP staff have reported that 
historically the ClariCones® would begin to overflow around 17 MGD.  

 15.4 MGD – Maximum hydraulic capacity of the Bloomington WTP with one of the large 
South Claricones® out of service, as modeled and determined in this study. 

 13 MGD – Calibration condition and approximately equal to the projected 2040 average day 
demand (12.56 MGD). 

6.4 Model Calibration 
CDM Smith performed a calibration of the hydraulics model at 13 MGD plant flow to correlate the 
modeling with actual plant operations. The draft version of this report modeled two calibration 
conditions at 10 MGD and 15 MGD based on previous calibration test. The model subsequently 
recalibrated at a flow of 13 MGD. The calibration condition of 13 MGD is reported herein. 

Table 6-1 shows the measured water surface elevations along with the calculated water surface 